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BIC GRAPHIC 
14421 MYERLAKE CIRCLE  
CLEARWATER PINELLAS  
FL 33760 UNITED STATES 
 
The following samples were submitted and identified on behalf of the client as: 
 
ADDSYON ETCH BLANKET 

 
SGS Case No. : CA319202530809 
Item No. : 26175 
Test Request Form No. : 3249_HK 
Quantity Submitted  : 2 SET OF 2 STYLES 
Manufacturer Date : 2018 
Shipment Order No. : 7076558 
Country of Origin : CHINA 
Country of Destination : CANADA, UNITED STATES 
Sample Receiving Date : JUN 19, 2019 
Test Performing Date : JUN 19 - 28, 2019 

 
Test Requested : Please refer to the result summary. 
   
Test Method & Results : Please refer to next page(s). 
   
Result Summary :  
  Test Requested Conclusion  
  1. US California Proposition 65 (County of Marin 

Case No. CIV 1104003) – Lead content PASS 

  2. Flammability of Blankets (ASTM D4151- 10) -- 
 
 
 
Signed for and on behalf of 
SGS Hong Kong Ltd. 

 
 . 
Che Wai Leuk, Jerry 
Technical Manager 
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Test Results : 
 
1. US California Proposition 65 –Lead Content 
 
Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3 - Standard Operation Procedure for 
Determining Total Lead (Pb) in Non-Metal Children Product  
 

Test Item(s) Lead (Pb)  

Specimen Description    Result(s) 
(ppm) 

1. Navy fabric (Main body) (#1-26175 navy 320gsm 150D polyester)   ND 
2. Gray fabric (Main body) (#2-26175 gray 320gsm 150D polyester)   ND 

 
Note: - ppm = parts per million 
 - ND = Not Detected (lower than MDL) 
 - MDL = Method Detection Limit =10 ppm 
 - 1% = 10000mg/kg=10000ppm 

 
 
Remark: 1. Material information of the sample is pr ovided by the client. 
                2.Summary of reference limit(s) of Lead requirement: 
 
 

Requirement(s) Reference  Limit  of Lead 
(ppm) 

California Proposition 65 (County of 
Marin Case No. CIV 1104003) 

Paint and surface coating 90 

All other materials 100 
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2. Flammability of Blankets  (ASTM D4151- 10) 
 
Sample: A 
 

  

Test results    
 Specimen  Burning, charring, and discoloration of paper monit or  
 1 No 
 2 No 

Face 3 No 
 4 No 
 5 No 
   
 1 No 
 2 No 

Back  3 No 
 4 No 
 5 No 

 
Remark  
Gas used: Methane 
Flame application time: 1 second 

 
Comment  
The submitted sample complies with the Class I requirement. 
 
Note  
Class I: If none of the paper monitors burn, char, or become discolored after exposing the 

specimens to the ignition source, the material is classified as Class I.  
  
 Class I textiles are generally considered by the trade as having no unusual burning 

characteristics and acceptable for use in manufacturing blankets.  
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Flammability  of Blankets  (ASTM D4151- 10) 
 
Sample: B 
 

  

Test results    
 Specimen  Burning, charring, and discoloration of paper monit or  
 1 No 
 2 No 

Face 3 No 
 4 No 
 5 No 
   
 1 No 
 2 No 

Back  3 No 
 4 No 
 5 No 

 
Remark  
Gas used: Methane 
Flame application time: 1 second 

 
Comment  
The submitted sample complies with the Class I requirement. 
 
Note  
Class I: If none of the paper monitors burn, char, or become discolored after exposing the 

specimens to the ignition source, the material is classified as Class I.  
  
 Class I textiles are generally considered by the trade as having no unusual burning 

characteristics and acceptable for use in manufacturing blankets.  
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Photo Appendix 

 

 
Sample as received 

 
*** End of Report *** 
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